
 

Approve Deny Signatures Date 

X  
Jonathan P. Peterman  
Jonathan P. Peterman / Project Manager September 10, 2021 

X  
Nicholas W. Hartranft  
Nicholas W. Hartranft, P.E. / Environmental Engineer Manager September 15, 2021 

 

Northcentral Regional Office 

CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0035777 

Facility Type Industrial APS ID 1026262 

Major / Minor Minor Authorization ID 1332242 

a 
Applicant and Facility Information 

a 

Applicant Name Hoeganaes Corporation  Facility Name Hoeganaes Corporation  

Applicant Address 4330 Paradise Road   Facility Address 4330 Paradise Road   

 Watsontown, PA 17777-8802   Watsontown, PA 17777-8802  

Applicant Contact Tyler Owlett  Facility Contact Tyler Owlett  

Applicant Phone (570) 538-6146  Facility Phone (570) 538-6146  

Client ID 64029  Site ID 3769  

SIC Code 3399  Municipality Delaware Township  

SIC Description 
Manufacturing - Primary Metal Products, 
Nec 

 
County Northumberland 

 

Date Application Received October 22, 2020  EPA Waived? Yes  

Date Application Accepted November 4, 2020  If No, Reason   

  

Purpose of Application Application for the renewal of the existing individual NPDES permit.  

a 

 

Summary of Review 

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0035777 
Hoeganaes Corporation  
 

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.011  

 Latitude 41º 3' 36.78"  Longitude -76º 49' 58.07"  

 Quad Name Milton  Quad Code 1031  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
Unnamed Tributary to Muddy Run 
(WWF)  Stream Code 19126  

 NHD Com ID 66918969  RMI 1.73  

 Drainage Area 1.08  Yield (cfs/mi2) 0.2231  

 Q7-10 Flow (cfs) 0.24  Q7-10 Basis Gage No. 01553130  

 Elevation (ft)  495  Slope (ft/ft) 0.03  

 Watershed No. 10-D  Chapter 93 Class. WWF  

 Existing Use WWF  Existing Use Qualifier N/A  

 Exceptions to Use None.  Exceptions to Criteria None.  

 Assessment Status Impaired  

 Cause(s) of Impairment SILTATION  

 Source(s) of Impairment AGRICULTURE  

 TMDL Status Final, 06/19/2012  Name Muddy Run Watershed TMDL  

 

 Nearest Downstream Public Water Supply Intake PA American White Deer  

 PWS Waters West Branch Susquehanna River   Flow at Intake (cfs) 682  

 PWS RMI 10.5  Distance from Outfall (mi) 4.5  
 

 
Changes Since Last Permit Issuance: A comparative stream analysis was conducted using a comparative stream gage 
(01553130) based on basin characteristics. The updated Q7-10 data was obtained from the updated stream gage 
information obtained from Stuckey, M.H., and Roland, M.A., 2011, Selected Streamflow Statistics for Streamgage 
Locations In and Near Pennsylvania. The Q7-10 calculations, which are attached in Appendix A, indicate that the Q7-10 is 
0.24 cfs. 
 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0035777 
Hoeganaes Corporation  
 

3 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002  Design Flow (MGD) 0.0085  

 Latitude 41º 3' 36.78"  Longitude -76º 49' 58.07"  

 Quad Name Milton  Quad Code 1031  

 Wastewater Description: Noncontact Cooling Water (NCCW)  

 

 Receiving Waters 
Unnamed Tributary to Muddy Run 
(WWF)  Stream Code 19126  

 NHD Com ID 66918969  RMI 1.73  

 Drainage Area 1.08  Yield (cfs/mi2) 0.2231  

 Q7-10 Flow (cfs) 0.24  Q7-10 Basis Gage No. 01553130  

 Elevation (ft)  495  Slope (ft/ft) 0.03  

 Watershed No. 10-D  Chapter 93 Class. WWF  

 Existing Use WWF  Existing Use Qualifier N/A  

 Exceptions to Use None.  Exceptions to Criteria None.  

 Assessment Status Impaired  

 Cause(s) of Impairment SILTATION  

 Source(s) of Impairment AGRICULTURE  

 TMDL Status Final, 06/19/2012  Name Muddy Run Watershed TMDL  

 

 Nearest Downstream Public Water Supply Intake PA American White Deer  

 PWS Waters West Branch Susquehanna River   Flow at Intake (cfs) 682  

 PWS RMI 10.5  Distance from Outfall (mi) 4.5  
 

 
Changes Since Last Permit Issuance: None. 
Other Comments: Outfall 002 is a combined outfall that has a discharge of both NCCW and Stormwater that cannot be 
sampled separately.  

 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0035777 
Hoeganaes Corporation  
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 003  Design Flow (MGD) 0.009  

 Latitude 41º 3' 19.34"  Longitude -76º 50' 13.03"  

 Quad Name Milton  Quad Code 1031  

 Wastewater Description: Noncontact Cooling Water (NCCW)  

 

 Receiving Waters 
Unnamed Tributary of Muddy Run 
(WWF)  Stream Code 19126  

 NHD Com ID 66918971  RMI N/A  

 Drainage Area N/A  Yield (cfs/mi2) N/A  

 Q7-10 Flow (cfs) N/A  Q7-10 Basis N/A  

 Elevation (ft) N/A  Slope (ft/ft) N/A  

 Watershed No. 10-D  Chapter 93 Class. WWF  

 Existing Use N/A  Existing Use Qualifier N/A  

 Exceptions to Use WWF  Exceptions to Criteria None.  

 Assessment Status Impaired  

 Cause(s) of Impairment SILTATION  

 Source(s) of Impairment AGRICULTURE  

 TMDL Status Final, 06/19/2012  Name Muddy Run Watershed TMDL  

 

 Nearest Downstream Public Water Supply Intake PA American White Deer  

 PWS Waters West Branch Susquehanna River   Flow at Intake (cfs) 682  

 PWS RMI 10.5  Distance from Outfall (mi) 4.5  
 

 
Changes Since Last Permit Issuance: None 
Other Comments: None 
 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0035777 
Hoeganaes Corporation  
 

5 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 004  Design Flow (MGD) 0  

 Latitude 41º 3' 37.39"  Longitude -76º 50' 0.69"  

 Quad Name Milton  Quad Code 1031  

 Wastewater Description: Stormwater  

 

 Receiving Waters 
Unnamed Tributary to Muddy Run 
(WWF, MF)  Stream Code        

 NHD Com ID 66918969  RMI 1.7000  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 10-D  Chapter 93 Class. WWF, MF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment SILTATION  

 Source(s) of Impairment AGRICULTURE  

 TMDL Status Final, 06/19/2012  Name Muddy Run Watershed TMDL  

 

 Nearest Downstream Public Water Supply Intake PA American White Deer  

 PWS Waters West Branch Susquehanna River   Flow at Intake (cfs) 682  

 PWS RMI 10.5  Distance from Outfall (mi) 4.5  
 

 
Changes Since Last Permit Issuance: None.  
Other Comments: None. 
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0035777 
Hoeganaes Corporation  
 

6 

 

 

 
Treatment Facility Summary 

a 
Treatment Facility Name: Hoeganaes Corp 
 

WQM Permit No. Issuance Date 
-- -- 

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial 
Secondary With 

Ammonia Reduction Extended Aeration Hypochlorite 0.011 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

a0.011 N/A Not Overloaded Aerobic Digestion Other WWTP 

 
Treatment System Components for Outfall 001: 
- One (1) Influent wet well. 
- One (1) Comminuter with manual bar screen. 
- One (1) Aeration tank  
- One (1) Clarifier. 
- One (1) Erosion chlorinator. 
- One (1) Chlorine contact tank. 
- One (1) Outfall 001.  
- One (1) Sludge Holding. 
 
- One (1) Outfall 002. (NCCW and Stormwater) 
    -Oil/Water Separator. 
- One (1) Outfall 003. (Emergency NCCW and Stormwater) 
- One (1) Outfall 004. (Stormwater only)  
 
Changes Since Last Permit Issuance: None. 
Other Comments: None. 



NPDES Permit Fact Sheet NPDES Permit No. PA0035777 
Hoeganaes Corporation  
 

7 

 

 

 
 

Anti-Backsliding 

 
In accordance with 40 CFR 122.44(l)(1) and (2), this permit does not contain effluent limitations, standards, or conditions 
that are less stringent than the previous permit. 

 
 

 TMDL Impairment 

 
The Departments Geographical Information System indicates that there is an associated TMDL for this segment of UNT to 
Muddy Run. The Muddy Run Watershed TMDL indicates that UNT to Muddy Run is impaired for siltation due to 
agricultural activities. Given that the source of the impairment is identified and it is anticipated that the effluent will not 
contribute to the impairment or create an in-stream excursion above water quality standards, no TMDL related limits will 
be applied.  
 

Chesapeake Bay Requirements 

 
Outfall 001 
Since this facility’s annual average design flow is 0.011 MGD, the permittee will be required to monitor and report TN and 
TP throughout the permit term at a frequency no less than annually in accordance with the Phase II WIP Chesapeake Bay 
Strategy for Phase V facilities (0.002 MGD to 0.2 MGD) unless 1) the facility has already conducted at least two years of 
nutrient monitoring and 2) a summary of the monitoring results are included in the next permit’s fact sheet. The previous 
permit contained the results from the Chesapeake Bay Monitoring requirements and removed the monitoring 
requirements. The summarized results for this monitoring are contained below and the full data set is contained in 
Appendix D. Since the permittee conducted this monitoring in the previous permit term and the data is summarized in the 
fact sheet below, the conditions have been met and Chesapeake Bay monitoring will not be required. 
 
Outfalls 002 and 003 
These industrial outfalls are classified as a “non-significant” IW given that the gross effluent discharges do not exceed 75 
lbs/day of TN or 25 lbs/day of TP. The permittee will be not be required to monitor and report TN and TP at outfalls 002 
and 003 throughout the permit term in accordance with the Phase II WIP Chesapeake Bay Strategy for non-significant 
industrial waste facilities. Non-significant IW dischargers should receive monitoring requirements in permits if there is any 
possibility of a net increase in nutrients as a result of outfalls 002 and 003, and monitoring frequencies should be 
established using the general guidance in the Phase II WIP Supplement. It was determined that there is no potential that 
the associated facility processes could create a net increase in TP.  
 
Outfall 004 
This stormwater outfall will also not be considered a contributor of TN and TP. 
 

Existing Effluent Limitations and Monitoring Requirements 

 
Outfall 001 - Existing Limits 

 

Parameter 

Effluent Limitations 
Monitoring 

Requirements 

Mass Units 
(lbs/day) (1) Concentrations (mg/L) Minimum (2) 

Measurement 
Frequency 

Required 
Sample 

Type 
Annual 
Average 

Total 
Annual Minimum 

Average 
Monthly  

Instant. 
Maximum 

Flow (MGD) 
Report 
Avg Mo 

Report 
Daily 
Max XXX XXX XXX XXX 1/day Measured 

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 1/day Grab 

Dissolved Oxygen XXX XXX Report XXX XXX XXX 5/week Grab 



NPDES Permit Fact Sheet NPDES Permit No. PA0035777 
Hoeganaes Corporation  
 

8 

 

 

Parameter 

Effluent Limitations 
Monitoring 

Requirements 

Mass Units 
(lbs/day) (1) Concentrations (mg/L) Minimum (2) 

Measurement 
Frequency 

Required 
Sample 

Type 
Annual 
Average 

Total 
Annual Minimum 

Average 
Monthly  

Instant. 
Maximum 

Total Residual 
Chlorine XXX XXX XXX 0.5 XXX 1.6 1/day Grab 

CBOD5 XXX XXX XXX 25 XXX 50 2/month Grab 

Total Suspended 
Solids XXX 

5.5077 
Daily 
Max XXX 30 XXX 60 2/month Grab 

Oil and Grease XXX XXX XXX 15 XXX 30 1/month Grab 

Fecal Coliform 
(No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo 

Mean XXX 1,000 2/month Grab 

Fecal Coliform 
(No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2,000 
Geo 

Mean XXX 10,000 2/month Grab 

The existing effluent limits for Outfall 001 were based on a design flow of 0.011 MGD. 
 

Outfall 002 - Existing Limits 
 

Parameter 

Effluent Limitations 
Monitoring 

Requirements 

Mass Units 
(lbs/day) (1) Concentrations (mg/L) Minimum (2) 

Measurement 
Frequency 

Required 
Sample 

Type 
Average 
Monthly  Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Total Suspended 
Solids XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Arsenic XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Cadmium XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Chromium XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Copper XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Iron XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Lead XXX XXX XXX XXX Report XXX 1/6 months Grab 

The existing effluent limits for Outfall 002 were based on a design flow of 0.0085 MGD. 
 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0035777 
Hoeganaes Corporation  
 

9 

 

 

Outfall 003 - Existing Limits 
 

Parameter 

Effluent Limitations 
Monitoring 

Requirements 

Mass Units 
(lbs/day) (1) Concentrations (mg/L) Minimum (2) 

Measurement 
Frequency 

Required 
Sample 

Type 
Average 
Monthly  Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Total Suspended 
Solids XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Arsenic XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Cadmium XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Chromium XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Copper XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Iron XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Lead XXX XXX XXX XXX Report XXX 1/6 months Grab 

The existing effluent limits for Outfall 003 were based on a design flow of 0.009 MGD. 
 
 

Outfall 004 - Existing Limits 
 

Parameter 

Effluent Limitations 
Monitoring 

Requirements 

Mass Units 
(lbs/day) (1) Concentrations (mg/L) Minimum (2) 

Measurement 
Frequency 

Required 
Sample 

Type 
Average 
Monthly  Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Total Suspended 
Solids XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Arsenic XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Cadmium XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Chromium XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Copper XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Iron XXX XXX XXX XXX Report XXX 1/6 months Grab 

Total Lead XXX XXX XXX XXX Report XXX 1/6 months Grab 

 
 

Development of Effluent Limitations 

 

Outfall No. 001   Design Flow (MGD) 0.011 

Latitude 41 3’ 35.70”  Longitude 76 49’ 58.20” 

Wastewater Description: Sewage 

 

Outfall No. 002   Design Flow (MGD) 0.0085 

Latitude 41 3’ 35.70”  Longitude 76 49’ 58.20” 



NPDES Permit Fact Sheet NPDES Permit No. PA0035777 
Hoeganaes Corporation  
 

10 

 

 

Wastewater Description: NCCW and Stormwater 

 

IMP No. 201   Design Flow (MGD) 0.0085 

Latitude 41 3’ 35.70”  Longitude 76 49’ 58.20” 

Wastewater Description: NCCW  

 

Outfall No. 003   Design Flow (MGD) 0.009 

Latitude 41 3’ 25.30”  Longitude 76 50’ 10.50” 

Wastewater Description: Stormwater and Emergency NCCW 

 

IMP No. 301   Design Flow (MGD) 0.009 

Latitude 41 3’ 25.30”  Longitude 76 50’ 10.50” 

Wastewater Description: Emergency NCCW 

 

Outfall No. 004   Design Flow (MGD) N/A 